

WILDERNESS PRODUCTS

**AX AND SHOVEL MOUNT** 

## **PARTS LIST**

2 - INSIDE SUPPORT BRACKETS

2 - OUTSIDE SUPPORT BRACKETS (WELDED 3/8 NUTS)

- 2 AX SUPPORT MOUNTS
- 2 INSIDE SHOVEL SUPPORT MOUNTS
- 2 OUTBOARD SUPPORTS

## HARDWARE LIST

- 4 3/8 BLACK VINYL COVERS 4 - 3/8 X 1 BOLTS 4 - 3/8 X 3 CARRIAGE BOLTS
- 4 3/8 X 4 CARRIAGE BOLTS
- 12 3/8 SAE FLATWASHERS (13/16" DIA.)
- 8 3/8 USS FLATWASHERS (1" DIA.)
- 4 3/8 NUTS
- 8 3/8 LOCKWASHERS
- 4 3/8 NYLON LOCKNUTS
- 8 3/8 WINGNUTS

## **ASSEMBLY INSTRUCTIONS**

- 1 INSTALL INSIDE AND OUTSIDE SUPPORT BRACKETS TO FACTORY ROOF RACK, SPACE OUT ABOUT 12" TO 15" APART AND TIGHTEN BOLTS.
- 2 SECURE AX SUPPORT MOUNT TO OUTSIDE SUPPORT BRACKET AND TIGHTEN BOLTS
- 3 INSTALL 3/8 X 4 CARRIAGE BOLTS INTO AX SUPPORT BRACKET AND TIGHTEN
- 4 INSTALL AX TO MOUNT AND SECURE WITH THE SUPPORT AND WINGNUTS.
- 5 INSTALL SHOVEL AND SECURE WITH OUTBOARD SUPPORTS AS SHOWN.
- 6 ADJUST AX AND SHOVEL AND RE-CHECK ALL MOUNTING HARDWARE FOR TIGHTNESS

MFG. BY GARVIN INDUSTRIES 316 MILLAR AVE EL CAJON CA. 92020 (619) 440 7415

